enlgli

Raw
sewage

neering Dbullefin ne.l1

MINIMUM REQUIREMENTS
FOR DESIGN,

Coarse
SUBMISSION OF PLANS
= AND SPECIFICATIONS
chamber
———1 OF
1
“ : Primary Primary slucge
: SEWAGE WORKS
f_'| tanks
@ |
| Y
|
(S
Aeration
tanks S S e S I T e "c ----- =
& |
k=)
= Re-aeration |
: tank I
5 S | ;
3 | Secondary
&= settling Siudge ' Sludge |
tanhs thickene =
1
Effluent l *
4 ] I
Digester L=
Supernatant
L Chlorinat 1
rank

Sludge drying

&

S
A
»
>
g
Py
oy
L

ARIZONA DEPARTMENT OF

ENVIRONMENTAL QUALITY

JULY 1978



engineering bulletin me. 17

Chapter |
INTRODUCTION

ARIZONA DEPARTMENT OF HEALTH SERVICES

JULY 1978



- TABLE OF CONTENTS
CHAPTER I - INTRODUCTION
CHAPTZR 11 - EFFLUENT LIMITATIONS
CHAPTER T1I - ORIGINAL DESIGN
[...]
In smaller plants where duplication of units is not possible, other
suitable means of removing porticns of the plant from service without
discharging raw sewage in the effluent stream should be examined and

proposed during design.
o

VI - 7



o

ALLOWABLE CONCENTRATIONS
DISCHARGE INHIBITING UNIT PROCESS
CONCENTRATIONS  Aerobic [ mg/l | Anaerobic

Sulphides -5 5 1000
Cyanide -1 1 - .
Chromiu.m {hexavalent) -15 1.5 100
Nickel _ =2 : 2 -
Zinc -2 2 10
Copper -1 1 .
Lead -15 1.5 .
Phenols -l 1
Gascline . -0 0 )
Fats, wax, grease, oils
Biodegradable <100 100 -
Non-biodegradable =< 20
pH =55~ 9.0 ~5.5=9.0 .
Temperature 150°F 150°F (65°C) f ;

F z'gur"e VI-3

Toxic Chemicals vs. Concentration of Discharge
To Public Sewers

Drains - Means snould be provided to dewater each unit.

All floors which are subject to spills of waste. wastewatear, or
process chemicals should be properly draimed to prevent accidents.

Ceonstruction Materials - Marerials used in sewage &Lreatment works should

be carefullv selecred to resist corrosive gases, cils, and other chemical
constituents frequently present in sewage. PYaint systems and metallic
coverings should be selected to resist these constituents and should be
of sufficient thickness to prolong the service life of the equipment.
Pipe Identificaticn = It is recommended that all exposad piping of larger
facilirties be color coded to facilitacte identificationm. The color and
marking scheme shall follow the reccrmendations of the American Nactional
Standards Imnsticute, "Standard Scheme for Identification of Piping
Systems."

Tocls and Operatiag EZquipment - The specifications and/or O & M =anuzl

oy -

sheuld contain an ocutlizs of che necessary tools and operating equipmen:

- -

together with the approprizte accessories which will be required by che

VI - 3




operator to operate and maintain the treatment works effectively.
Provisions should be made to store such tools and equipment on site.
Additional storage and work space (including a laboratory) should be
provided to test, service and repair equipment.

7. Grading - Final grading of the plant site should be arranged to
prevent surface water from draining into any unit. Steep slopes should
ffffff , be avoided to prevent soil erosion. '

8. Landscaping - Treatment works which are located close to residential
' areas should be landscaped. Concrete, asphalt, or gravel walkways
should be provided to allow access to all units of the plant.

Irrigation of the plant site with plant effluent is encouraged
consistent with the reuse regulaCLOns

9. Fencing - All wastewater treatment plants, lagoons, and ponds treating
and/or processing raw, partially treated, or disinfected secondary
effluent shall be fenced. Ponds holding disinfecred tertiary effluent
are not required to be fenced. The fence shall be a minimum of six (6)
feet in height and shall be of sufficient strength to exclude livestock
and other animals. Material of comstruction shall be chain link, wood,
block, or other suitable marerial. All gates shall be of the lockable.

type.

The fence should be located far emough from each unit to prov1de
adequate access for maintenance.

In areas where freezing conditions occur, comnsideration should be
given to enclosing process units in building enclosures.

10. Posting of Site - Each treatment works site shall be posted with signs
on all sides indicating that a treatment works is located on that site
and that trespassing on the premises is prohibited.

11. Flood Protecticn - The potential for damage or interruption of operation
due:to flooding shall be considered when locating treatment facilities.
The structures and electrical and mechanical equipment shall be protected
from physical damage by the maximum expected one hundred (100) year
flood. The treatment works shall remain fully operational during a
twenty-five (25) year flood, if practicable: lesser flood levels may be
permitted dependent on local conditions, but in no case shall less chan .
a ten (10) year flood be used.

Walls or berms of adequate size shall be constructed where necessary
to provide protection. :

12. Ground Water Table - Treatment works located in areas of high ground
water shall be analyzed for buoyancy after each unit is dewatered. Units
which will not withstand hydrostatic pressure shall be protected with
hydrostatic relief valves in the floor of the structure.

VI - 9



F.

ESSENTIAL FACILITIES.

1.

Emergency Power - Unless it can be demonstrated to the Department that
it is not required, all sewage treatment works shall nave provision for
standby power. A standby power source shall be provided at all sewage
treatment works where a temporary power failure could allow a temporary
discharge of raw or partially treated sewage which may be expected to
endanger the public health, cause serious damage, or create a nuisance.

Standby power may be via a standby generator, two separate feeders
from separate substations, or a loop feeder on separate transfcormers
from a2 common substation.

Water Supply ~ Where water is supplied for the uses outlined in Figure
VI - 4, the supply should be of sufficient pressure and quancity to
assure good plant operation and maintenance.

The Engineer shall take care in design co eliminatce cross-connections
berween petable water and wastewater (raw, partialiy-treated, or treated).

All non-potable water supply taps or cutlats shall be painted red
and shall be posted with a "Contaminaced Watasr - Do Not Drink” sign.

Sanitary Facilicies - Treatment works which require more than 20 man-
hours per week operation and/or which are provided with a laberacory’
building should be provided wizh sanitary facilities as outlined in the
Uniform Plumbing Code. At least one toilet, shower, and lavactery should
be provided.

Laboratory Equipment and Housing - All treatment works shall include a
structure for storing chemicals and analytical equipment. Consideration
shall be given to previding a laboratory building. The Department may
give special consideracion to methods of storing chemicals and analvrical
equipment at an Qff site location for treatment plancs in remote arezs.

The laboratory should be equipped with the necessary items to periforz

the analytical testing outlined in Chapter VIII.

Sewage Flow Measurement - All treatment works shall be provided with
flow measurement capabilities. All treatment works greater than 100,000
gpd shall be provided with the necessary equipment te indicate, racord,
and tetalize the volume of wastewater being treated. Treatmeunt plants
under 100,000 gpd are not required to comstruct a totalizer-indicator
recording device. However, it is recommended that they do instcall such
a device. Acceptable flow measurement devices on plants under 100,000
gpd include weirs with flow indicators, pumping metars, Parshall £lumes
with indicators, or other such suitable devices.

rocess Flow Measurement - Sewage treatment works that treat larger flows
( > 100,000 gpd) should provide process control measurement at all
strategic operational control points (i.e., return siudge, sludge waste,
air volume, ecc.).

vi - 10




Disinfected

Use Potable Effluent
Laboratory Drinking Water ¥* -
Janitorial Cleanup in Buildings * -
Yard Irrigation * *
+* ¥*

Yard Cleanup and Washdown

¥ Allowed with backflow prevention device

-Not aliowed
Figure VI-4
Allowable Water Supply Useage

G. OPERATION AND MAINTENANCE MANUALS.

All sewage treatment works shall be required to possess an operation and
maintenance manual, written for that particular plant, in a reau:.lv accessible
location at the sewage treatment plant site.

The operaticn and maintenance manual shall be reviewed and approved by the
Department prior to issuance of a certificate to operate and shall be prepared
in accordance with the requirements of Chapter XI. '

H. OPERATOR CERTIFICATION.

All treatment works constructed in the State of Arizoma shall employ a
certified operator to operate or oversee the -operation of the facilicy.

The Department's Rules and Regulations R9-20, Art. 5 sets Iorth the require-
ments of operator certification and classification of sewage treatment works.

I. SAFETY FEATURES.

Special emphasis should be given to safety and safety devices in the design
. of all treatment works.

Adequate provision should be made to protect the operator, laborers, and
plant visitors from unnecessary hazards. Chapter X of this engineering Bulletin
outlines safety features and devices which should be used to assure maximum
safery at the plant site. h

Vi - 11



J. PLAN DETAILS.

Plans of sewage treatment works which are submitted for the Deparcment’s
review and approval should be of sufficient detail aad scale as to clearly
identify the proposed construction.

Each secr of pians shall include the following as a minimum:

1. Cover sheet - The cover sheet shall idenzify thé project location and
drawing indes.

Site plan

Grading plan

Piping plan with flow diagram

Hydraulic profile

. Plant details

-

[s ARV S RS N
PR .

The engineering drawings shall be reproduced on paper not greater than
24" x 36", )

Sufficient data vegarding invert and grade elevations shall be shown on all
cross~sections.

Vi - 12




engineering bulletin 0@, [1

Chapter 7

UNIT PROCESSES
FOR TREATMENT
OF

DOMESTIC WASTES

ARIZONA DEPARTMENT OF HEALTH SERVICES

JULY 1978



CHAPTER VII - UNIT PROCESSES FOR TREATMENT OF

SECTION A - PRETREATMENT. .

1.

2.
3.
4.
5
6

SECTION B - SCREENING DEVICES

1.
2.
3
4

Skimming Tanks . . .
Grease Traps . . . .
Preaeration . . .

Flocculation . . . .

Chemical Oxidation .

Raw Sewage Holding Reservoirs

a. Equalization Basins

b. Dump Stations

.

.

-

Manually Cleaned Bar Screens . .

Mechanically Cleaned Bar Screens

Comminutors/Barminutors

Fine Screens .

SECTION C - GRIT CHAMBER . . . .

1.

2.
3.
4.

Aerated Grit Chamber .

Mechanical . . . . .

Cyclonic-Degritters

.

Horizontal Flow Grit Chamber .

-

.

-

.

-

SECTION D - SEDIMENTATION/CLARIFICATION .

1.
2.
3.

SECTION E - TRICKLING FILTERS

1.

2
3
4.
5
6

Mechanical~Rectangular and Circular

Non-Mechanical . . .

Tube Settlers . . .

Introduction .

Use Requirements . .

Types and Design Loadings

-

-

Distribution Equipment .

Media . . . . . . . .

Under-Drainage System

.

.

.

-

.

DOMESTIC WASTES

- VII -

VII -
VII -
VII -
VII -

ViI -
VII -
VI -
VII -
VIiI -

VII -
VIiI -
VIiI -
VII -

VII -
VIiI -
ViI -
VII -
VII -
VIiI -
Vil -

RO SR AR V* I G R S B S

w

11
14

16
16
17
19
20
21
21
28
29

31
31
32
33
33
33
38



CHAPTER VII - UNIT PROCESSES FOR TREATMENT OF DOMESTIC

7.
8.
5.

Control Devices . . . . + . .

Maintenance Considerations .

Freezing Protection and Odor Control

SECTION F - ACTIVATED SLUDGE . . . . .

1.

oo

O 00 N & W

Design Parameters . . . .
Return Sludge Requirements .

Basin Configuratiom . .

Aeration Equipment . . . . . .
Waste Sludge Disposal . . . .. .
Sludge Reaeration . . . . . . .

Special Considerations for Factory Built Treatment Plants

Sampling and Measuring Devices

.

Individual Home Aerobic Systems .

SECTION G - FLOTATION THICKENERS . .

1.
2.

Use Requirements . . . . . . .

Design ‘Requirements . . .

SECTION H - GRAVITY‘THICKENERS .

1.

2
3.
4

SECTION I - PHYSICAL-CHEMICAL TREATMENT

1.

Use Requirements . . . . . ., .
Location . . . . . . . .
Design Parameters . . .

Basin Design . . . . . . .

Nutrient Removal . . . . . . -
a. Phosphorous Removal . . .
b. Nitrification Facilities

¢. Denitrification . . . . . .
d. Ammonia Removal . . . .
Organic Removal . . . . . .

a. Carbon Adsorption . . . . .

.

WASTES (Contd.)

page
VII - 39
VII - 39
VII - 39
VII - 39
VII - 39
VII - 39
VII - 41
CVII - 41
VII - 44
VII - 44
VII - 44
VII - 45
VII - 45
CVII - 46
VII - 46
VII - 46
VII - 48
VII - 48
VII - 48
VII - 48
VII - 50
VII - 51
VII - 52
VII - 52
VII - 55
VII - 57
VII - 61
VII - 62
VII - 62




CHAPTER VII - UNIT PROCESSES FOR TREATMENT

SECTION J - FILTRATION . . . . . . . .
1. Gravity Filters . . . . . . . . .
a. Use Requirements . . . . . .
b. Number of Units . . . . . .
¢. Intermittent Sand Filtration
d. Rapid Rate Filtration . . . .

2. Pressure Filtration . . . .

SECTION K - WASTEWATER LAGOONS AND PONDS .

1. Lagoons . . . . . . .. ..

a. Use Requirements . . . . . .

b. Design Parameter vs. Lagoon Type

¢. Industrial Wastes .
d. General Design Features . . .
e. Lagoon Recirculation
f. Algae Removal .
2. Ponds . . . . ... ...,

a. Use Requirements and Classification .

b. Design Parameters vs. Pond Type .

c. General Features

-3. Other Requirements . . . . .
a. Pond or Lagoon Seeding . .
b. Pond Lining . . . . . . .

SECTION L - SLUDGE STABILIZATION . . . .
1. Anaerobic Digestion . . . . .

a. Design Criteria . . . . . .

OF DOMESTIC WASTES (Contd.)

-

b. General Structural Requirements .

c. Gas Collectionm, Piping, and Appurtenances .

d. Digestion Tank Heating . . .

e. Supernatant Withdrawal

-

-

-

-

.

page

... VII
... VII
VII

VII

. VII

. VII
VII

VII

VII

... VII
... VII
.. . VII
... VII
... v
VII

VII

. VII
... VII
VII

VII

VII

. .. VII

.. . VII
. VII

VII

VII

. VII

VII

. VII



CHAPTER VII - UNIT PROCESSES FOR TREATMENT OF DOMESTIC WASTES (Contd.)

page
2. Aerobic Digestiom . . . . . . . . . . . 4 4 4 w e . . . VII -92
a. Design Criteria . . . . . . . . . . . . . .. .. VII -92
b. General Structural Requirements . . . . . . . . . . VII - 93

c. Sampling Devices . . . . . . . . . . . . v+ . .. VII - 94

SECTION M - SLUDGE HANDLING AND DISPOSAL . . . . . . . . . . . VII - 94

1. Sludge Conditioning . . « + . + & + v « o v v« v « . . . VII - 94
a. ‘Use Requirements . . . . . . . . . « . .+ .« . . . . VII - 94
b. Chemical Dose Requirements . . . . . . . . . . . . VII - 9.
c. Heat Treatment . . . . . . . « + v « « « v « « « . VII -~ 95
2. Sludge Dewatering . . . . . « < v 4 4 « « v v « . . < . VII - 96
a. Sludge Drying Beds . . . . . . . « « . . . . . . . VII - 96
b. Vacuum Filtratiom . . . . . . . . . . . « . . « . . VII - 95§
c. Centrifugatiom . . . . . . . . ¢ < <« . v .+ . .. VII - 101
d. Filter Press . . . . + v & v <« « « 4 4 4 « v e . . VII - 101
3. Sludge’Drying and Incineratiom . . . . ... . . . . . . VII - 104
a. Use Requirements . . . ; . e e ; e e e e+ . . . VII -10
b. Flash Drying . . . . . . . . . ¢ . v v v v v .v . VII - 104
¢. Rotary Drying . . . . . . ¢ . v v e e 0o .« + - . VII - 104
d. Multiple Hearth Incinerator . . . . . . « . . . . . VII - 105
4, Sludge Disposal . . . . . . . ¢ . < . .« <« < e . . .. VII -105
a. Landfill . . . . . . . . . ... . .. .. .. VII -105

b. Soil Spreading and Injecticm . . . . . . . . . . . VII - 106

SECTION N - IN-PLANT SEWAGE AND SLUDGE PUMPING STATIONS . . . VII - 108
1. Pump Requirements . . . . . . & « « v v « v« « « « « « . VII - 108

8. SeWaZE . . .+« + 4 4 4 e 4 4 s e e e e e o . VII - 108

b. Sludge . . . . . . . . . .4 i e 4w e ... VII -108
Capacity . . . . . . . ¢ . . . ¢ e v e v v 4« . VIT - 108

d. Duplicate Units . . . & ¢« v v o « « & « « v « « « . VII - 108

e. Materials of Construction . . . . . . . . . . . . . VII - 108

Sampling Facilities . . . . . . . . « « « . . . . . VII - 108




CHAPTER VII - UNIT PROCESSES FOR TREATMENT OF DOMESTIC WASTES (Contd

General Structural Details . . . .
a. Wet Well Design . . . . . . . .
b. Dry Well Design . . . . . . . .
Controls . . . . . . . . . . ...
Pipe Velocities . . . . . . . . .
Valves . . . . . . . . . . . .

Flow Measurément e e e e e e e
Cleanouts . . . . . v v « v o . . .

Sampling Taps . . . . . . . . . .

SECTION O - DISINFECTION AND ODOR CONTROL .

1.

Disinfection .-. . . . . . . . . . .
a. Chlorination . . . . e e e e
b. Ozomatiom . . . . . . . . . ..
¢. Other Methods . . . . . . . .
Contact Basin Design . . . . . . . .
a. Design Criteria . . . . . . . .
b. General Structural Requirements
Odor Control . . . . . . . . . . ..
a. Use Requirements . . . . . . .

b. Methods and Doses . . . . . . .

SECTION P - EFFLUENT REUSE SYSTEMS . . . .

1.

Domestic Irrigation . . . . . .

a. Effluent Storage . . . . . . ...
b. Effluent Quality Requirements .
[...]
Handling and Placing of Media - Material delivered to the project
site shall be stored on wood planked or other approved clean hard
surfaced areas. All material shall be rehandled at the filter site
and no material shall be dumped directly into the filter. Crushed
rock, slag, and similar media shall be rescreened or forked at the

 filter site to remove all fines. Such material shall be placed by

hand to a depth of 12 inches above the tile underdrains and all
material shall be carefully placed so as to not damage the under-
drains. The remainder of the material may be placed by means of
belt conveyors or equally effective mthods.

Manufactured media shall be handled and placed as recommended
by the manufacturer and as approved by the Engineer.

Trucks, tractors, or other heavy equipment shall not be driven
over the filter during or after comstruction. :

. . Under-Drainage System.

Arrangement - Underdrains with semicircular inverts or equivalent
should be provided. The underdrainage system shall cover the entire
floor of the filter. Inlet openings into the underdrains shall have
an unsubmerged gross combined area equal to at least 15 per cent

of the surface area of the filter.

Bottom Slope - The underdrains shall have a minimum slope of 1 per
cent. Effluent channels shall be designed to produce a minimum
velocity of 2 feet per second at average daily rate of application
to the filter.

Flushing - Provisions shall be made for flushing the underdrains.
In small filters, use of a peripheral head channel with vertical
vents is acceptable for flushing purposes. Inspection facilities
should be provided.

VII - 38



d. Ventilation - The underdrain system, effluent channels and effluent
pipe, shall be designed to permit free passage of air. The size of
drains, channels, and pipe should be such that not more than 50 per
cent of their cross sectional area will be submerged under the
design hydraulic loading. Where standard rate filters are to be
provided, consideration should be given to the design of the efflu-
ent channels for eventual conversion to high rate operation.

7. Control Devices - Flow measurement devices shall be provided to permit
measurement of flow to the filter. Flow measurement should be installed
to record dosing feed and recirculation quantities.

8. Maintenance Considerations - All distribution devices, underdrains,
channels and pipes shall be installed so that they may be properly main-~
tained, flushed, or drained.

9. Freezing Protection and Odor Control - Comsideration shall be given to
protecting the filter from freezing when the climate and other conditions
are expected to require freezing protection.

Where odor control is necessary, consideration should be given to
covering each unit.

F. ACTIVATED SLUDGE.

The activated sludge process uses a dispersed growth phase for reduction of
organics in the waste stream as compared to-the surface growth of the trickiing
filter process.

The works of Michaelis-Menton and Momod in relating organic removal rate as
a function of organic feed concentrations and biological growth rates as a function®
of food microorganism ratios have been the foundation for designing the activated
sludge process. Chapter 10 of Metcalf and Eddy's "Wastewater Engineering” pre-
sents in-depth discussions of growth kinetics as they apply to sewage treatment.

1. Design Parameters - Table VII - 5 is a compilation of recommended design
. parameters for activated sludge processes. Designs using values other
than those shown in Table VII - S shall be submitted with justification
for variance.

2. Return Sludge Requirements.

a. Sludge Pumps ~ The return sludge pumps shall be of such capacity as
is required for returning sludge as governed by Table VII - 5. The
pumps shall be designed to provide variable delivery. A standby
pumping unit shall be provided equal in capacity to the largest
single pump.

b. Pipe Velocity - The veloéity range of flow in the return sludge lines
shall be between 2 fps and 8 fps.

ViI - 39




0y — IIA

BOD Design Load

Aeration 18 02 Cu Ft Air Sludge  Lb Solids Primary
Parameler Period % Lbs Lbs Lb bod Lb bod  MLSS Age- Lb bod Treatment
Process hrs . Recycle 1000 CF Lb mlss Removed Remaoved mg/1 Days Removed Required
Conventional 4-8 25 - 50 35 0.25 - 0.8 - 700 - 1500 - 3.7 - 0.5
{20-40) 0.50 1.0 1000 3000 7.0 ves
Step - Feed 2-4 25-75 50 0.25 0.4 - 500 - 200 - 35-
{40 - 60) 0.50 1.0 700 3500 7.0 0.5 yes
- 3. 25 - 100 50 - 120 0.5 - 08 - 3000 - 5 -
Complete-Mix 5 | 0.75 1.0 6000 - E7) 0.5 yes
Kraus 4-8 50 - 100 40 - 100 03 - 2000 - s
r 0. 800 00, 0.5 yes
High Rale 5-2 100 - 100 - 04 - 0,65 - 4000 - 0.5 - 0.6 -
500 1000 1.5 0.80 - 10,000 20 0.7 ves
Modified. 1.5-3 5-20 100 15- 0.65 - 400 - 200 - 05 - 0.6 - no
Acration {75 - 150) 50 0.80 600 500 20 0.7
Pure Oxygen 1-3 25 - 50 100 - 0.25 - 0.8 - 6000 - 1.0- 03-
Y8 250 10 15 8000 20 07 yes
Deep Shaft 1.0-30 100 0B - * 4000 - 40 - 0.25 - 1o
Aen?llon °s BN 60600 5.0 0.5
Contacl Contact : Contact - .
Stabilization Basin 25-100 0.2 - Oiao- 1000 - 3_750. 05
To 0.5 MGD 30 30 0.5 ' 3000 :
. no
0-20 30 to 50
0.5 to 1.5 MGD 30 o5 [Rea‘ffa“o“ -
. 000 -
15 MGD up 15-20 50 10000
Extended 24 75 - 150 12.5 0.05 - 2000 - 10 or no
Aeration (10 = 20) 0.15 2100 4000 more

* consult manufacturer
¢ design governed by Chapter NI
***Contact Basin - 30 to 35 percent of total
aeration capacity. Reaeratlon Basin com-
prises the balance of the aeration
capacity.
Note: All ather activated sludge processes
shall be governed by chapter Hi

Table VII - 5

Recommended Design Criteria For Activated Sludge Process




c. Sludge Wasting - Provisions shall be provided on the return sludge
piping for wasting sludge to the primary sedimentation unit or to
other sludge handling facilities.

3. Basin Configuration.

a. General - The dimemsions of each independent aeration tank shall
be such as to maintain effective mixing and utilization of air.

1) Diffused Aeration - Liquid depths should not be less than 10
feet, nor more than 15 feet. Length to width ratios are gener-
ally 4:1 to 5:1, while width to depth ratios vary from 1:1 to
2.2:1. The liquid depth may be less for small plants or those
with special configurations.

2) Mechanical Aeratiom - Liquid depths of basins empleoying mechan-
ical aeration equipment vary with the size of the mechanical = -
aerator. Figure VII - 10 gives recommended liquid depths using
mechanical aeration devices.

The shape of the tank and installation of aeration equipF
ment shall provide for positive control of short-circuiting
through the tank.

b. 1Inlets and Outlets.

1) Controls - Inlets and outlets for each aeration tank unit shall
be suitably equipped with valves, gates, stop plates, weirs, or
other devices to permit flow control to any unit and to main-
tain a reasonably constant liquid level. ‘

2) Conduits - Channels and pipes carrying liquids with solids in
suspension shall be designed to maintain self-cleaning velocities
or shall be agitated to keep such solids in suspension at all
rates of flow within the design limits.

c. Freeboard - All aeration basins shall have a freeboard of not less
than 6 inches. Greater heights are desirable. Consideration should
be given to providing positive means of froth and foam control.

4. Aeration Equipment - Aeration equipment shall be capable of maintaining
a minimum of 2.0 mg/l of dissolved oxygen in the mixed liquor at all
times and shall provide thorough mixing of the mixed liquor. Diffused
aeration generally requires 20 to 30 scfm/1000 cf of tank volume to
insure good mixing. Typical power requirements vary from 0.5 to 1.0 hp/
1000 cf of tank volume for mechanical aerationm.

a. Diffused Aeration.

1) Diffusers and Piping - The air diffuser system, including piping,
should be capable of delivering 200 per cent of the average air

requirements. The diffuser units shall be designed with individual

control volves. These valves shall be of the type that will
permit throttling.

VII - 41



2)

A pressure relief valve and pressure gauge shall be provided

on the main air supply pipe.

The diffuser units shall be designed to be removed from

service for inspection and cleaning without dewatering the aera-
tion basin.

Blowers and Compressors.

a)

b)

c)

d)

Capacity of blowers of air comﬁ:ressors shall be designed for
air intake temperatures of 120°F and shall be designed with
compensation for pressure changes with altitude variation.

Dual Units - The blowers shall be installed in multiple units.
The capacity of each shall be such that the maximum air -
demand will be met with the single largest unit out of service.

Air Filters - Air filters shall be provided in numbers, arrange-
ments, and capacities to furnish an air supply having dust con~
teat of not more than 0.5 mg per 1000 cubic feet in all air
delivered to diffusers.

Noise Level - Blowers and compressors shall be selected to
meet OSHA noise level standards. Suitable mufflers, silencers,
etc. shall be employed to provide a noise level acceptable to

OSHA.

Aerator Horsepower
3 5 75 10 15 20 25 30 40 50 60 7S 100

Tag shailow ~— consider use of smaller size with A/E assamily

Anti-erosion assembly recommended

Design depth without anti-erasion
ar dratt tube accessories

14
Oraft tube recommended - length ta be

1§| actuaibasindepth minusdesign depth

—
[}

Depth In Feet

-
n

18

Figure VII - 10
Recommended Depth of Basin
vs Mechanical Aerator Application

Vii - 42



e) . Control of Air Supply - The blowers and compressors shall
be designed to provide for variation in the volume of air
delivered either through throttling valves, variable pitch
pulley arrangements, or other suitable methods.:

b. Mechanical Aeration - Mechanical aerators are available in floating
or fixed systems.

1)

2)

3)

. Floating Aerators - Floating aerators may be used in water depths

varying from 3 to 20 feet. Figure VII - 10 shows application
methods using various size aerators at specified depths.

Antierosion devices shall be required in relatively shallow
basin depths. Aerated lagoons shall be constructed with riprap
or a concrete pad under each aerator covering a minimum area of
1.5 times the impeller diameter.

The use of draft tubes will be required in deeper basins.
Caution shall be used when the depth is more than 1.5 times the
length of the shortest side wall. Anti-vortexing devices may be
required under these conditions.

Floating aerators shall be provided with corrosion resistant
tie-down hardware.

Fixed Aerators - Fixed aerators may be used in water depths up
to 30 feet.

The same precautions as outlined for the floating aerators
apply and require investigatiom.

Fixed aerators shall be mounted on easily accessible plac-
forms with walkways and suitable guardrailing.

Suitable equipment should be provided for ramoving the aera-
tors from the platform. Adequate working space shall be provided
for maintenance. ~

Design Factors - Items requiring investigation when applying
mechanical aerators include:

a) depth of tank

b) aerator spacing

c) tank geometry

d) type of activated sludge process
e) use of baffles

f) 1impeller freeboard

g) zome of aerator influence.

Aerator manufacturers should be consulted to assure proper
equipment application in all areas above.

VII - 43




4) Field Transfer Requirements ~ The design Engineer should give
consideration to requiring oxygen transfer field testing on
units greater than 50 hp. to assure sufficient oxygen is being
transferred and proper mixing occurs.

Waste Sludge Disposal - Waste activated sludge disposal may include
anaerobic digestion and aerobic digestion with any of the means outlined
in Section M.

Installations not employing sludge drying beds or other acceptable
means of sludge disposal shall be equipped with an aerated sludge hold-
ing tank. The sludge holding tank volume shall be at least 10 per cent
of the average daily flow with minimum 100 gallons capacity allowable.

The sludge holding tank shall be designed with provisions for decant-
ing supernatant and shall be provided with means of draining and desludg-

ing. )
Sludgé Reaeration.

a. Use Requirements - Sludge reaeration should be considered in design-
when a temporary means is sought to increase the capacity of an over-
loaded waste treatment plant.

b. Design Criteria.

1) Organic Loading - Organic loading of the sludge reaeration ranges
from 2 to 6# BOD per 1000 cf aeration volume.

2) Oxygen Requirements - Sludge reaeration oxygen generally requires
1.25# Oz/lb. BOD removed.

3) Retention Time - The aeration time in the sludge reaeration basin
shall be between 3 to 6 hours.

4) Mixed Liquor Suspended Solids - MLSS concentrations generally
vary from 4000 to 10,000 mg/l. :

5) Mixing Requirements - Mixing requirements for the basin should be
20 to 30 scfm/1000 cu ft of tank volume for diffused aeration
and 0.5 to 1.0 hp/1000 cu ft of tank volume for mechanical
aerators. :

6) Basin Design - The basin design should parallel the concepts
presented in Section L.

Special Considerations for Factory Built Treatment Plants.

a. Hydraulic Requirements - The design Engineer should carefully review
the hydraulic characteristics of all factory built treatment plants
before finalizing design. ' '

Clarifiers shall be designed to prevent short circuiting, vortex-
ing, uneven distribution of solids loading or other hydraulic problems

which will cause solid washout.

VII - 44



For rectangular tanks, horizontal flow - though velocities
based on the maximum mixed liquor flow - shall not exceed 100 fph.

b. Time Clock Control - All factory built waste treatment plants shall
be provided with time clock controls for the aeration equipment
capable of 15 minute interval adjustments. Alternators for blowers
shall be provided.

c. Blower Housing - All factory built waste treatment plants shall be
furnished with aeration equipment in a lockable, well-ventilated
housing to protect the blowers and electrical controls.

d. Grit Tanks - Preaeration grit tanks will not be allowed on factory
built waste treatment systems.

e. Flow Equalization - Flow equalization shall be considered where:

1) High fluctuations (> 3:1 peak to average flow) of flow occur,
2) The clarifier loading exceeds normal storage requirements,
3) A sewage pumping station precedes the waste treatment facility.

Design of the equalization basin shall follow the requirements -
established in Section A.

8. Sampling and Measuring Devices.

a. Sampling Devices - Sampling ports shall be placed at the following
locations:

1) &zeration basin inlet
2) aeration basin outlet
3) return sludge line
4) waste sludge line.

b. Flow Measurement Devices - Flow meters should be placed at the follow-
ing locations:

1) air supply line to aeration basin

2) return sludge line

3) waste sludge line

4) at locations where the waste flow is split. -

Metering may be of the recording type, time clock pump control or
other suitable means.

9. Individual Home Aercbic Systems.
a. Use Requirements - Individual aerobic systems may be used where a -

central sewer system is not feasible and where the soil conditions
will allow subsurface irrigation and/or percolatiom.

VII - 45




b. Design Criteria.

1)

2)

3

4)

Hydraulic - The clarifier shall be designed for a maximum
surface loading of 92 gpdpsf.

Organic - The aeration basin shall be designed for an organic
loading of 12# BOD, /1000 c¢f volume.

Retention Times - The aeration basin shall be designed for a
minimum retention time of 24 hours.

The clarifier shall be designed for a minimum retention
time of six hours.

Air Requirements - The aeration system shall be designed to
provide complete basin mixing and maintain a 2.0 mg/l dis-
solved oxygen level in the liquid.

Aerators shall be sized using 2100 scf/#BOD per day or
1.5 1b 02 per 1lb BOD per day.

Mixing requirements shall be at least 15 scfm/1000 cf of
aeration volume.

c. Effluent Disposal - Acceptable effluent disposal methods for individ-
ual aerobic systems include percolation, evapotranspiration and sub-
surface irrigation.

Percolation systems shall be designed in accordance with Engineer-

ing Bulletin No. 12. Other forms of effluent disposal shall be
designed in accordance with Sections P and Q.

G. TFLOTATION THICKENERS.

1.

‘Use Requirements -~ Flotation thickeners are used primarily with waste

activated sludge. Applications of combinations of primary clarifiers’
and flotation thickeners may be warranted where excessive amounts of

- grease,

oils, etc., are found in raw wastewater. Flotation thickening

may also be used to thicken mixtures of primary and secondary sludges.

Design Requirements - Proper sizing requires knowledge of the following:

(1
(2)
€))
(4)
(5

pounds of sludge available to thicken
operational ‘cycle

solids loading

hydraulic loading

air to solids ratio.

Activated sludge can be thickened by flotation, but solids concentra-
tions in the influent to the fleotation thickener should not exceed
15,000 ppm (1.5%) for effective flotation.

VII - 46



Recommended Design

Type of Sludge Loading Ib/sf/hr
Waste Activated Sludge 1.5
- (1.2 - 25)
50% Primary + 50% Waste Activated 35
(2.5 - 4.5)
Primary Only : To 8.5
Table VII - 6

Solids Loading Dissolved Air Flotation

Operation Cycle.

Plants less than 2.0 MGD - 40 hrs/wk
Plants 2.0 - 5.0 MGD - 80 hrs/wk
Plants greater than 5.0 MGD - 100 - 168 hrs/wk

Solids Loading - Table VII - 6 gives recommended design solids
loading for flotation thickening.

Where possible, pilot plant studies should be used in sizing
flotation thickeners.

HBydraulic Loading - The hydraulic loading of the flotation thickener
is of secondary importance. However, it should be the controlling
factor if waste activated sludge is less than 3,000 mg/l (0.3%)
solids.

The hydraulic loading should never exceed 2.0 gpm/sq ft and
should be in the 1.25 - 1.75 gpm/sf range. Reducing overflow rates
below 1.0 gpm/sf does not improve removal.

Air to Solids Ratio - Air to solids ratio should be designed at
0.02 pounds per pound of dry solids. This is approximately equal
to 0.30 cubic feet of air per pound of dry solids.

Recycle Ratio: For an air to solids ratio of 0.02 1bs/1b, the
recycle flow is generally equal to 2 or 2.5 times the influent flow.
The pressure system flow will normally be equal to 1/3 or 1/2 of
the raw waste flow.

Primary tank effluent or plant effluent is recommended as the
source of air charged water.

VII - 47




H.

GRAVITY THICKENERS.

L.

Use Requirements - Gravity thickening is the most economical means of
thickening sewage treatment works sludges. It 1iIs used primarily for
concentrating sludge to reduce the quantity of water which would have
to be pumped to digesters, holding tanks, drying beds, and/or sludge
facilities.

Location - Sludge thickeners should be located between primary and/or
final sedimentation basins, and sludge digestion or sludge dewatering
facilities.

Design Parameters - When designing a gravity sludge thickener, consider-

ation should be given to the following:

a. Thickening of mixed sludges (primary and secondary) should be con-
gidered at each plant. Secondary sludges normally release their
bound water slowly, but mixtures of sacondary and primary and/or
digested sludge respond well to thickening.

b. The liquid displacement period in gravity thickeners is of secondary

importance for all sludges. However, a retention time of 4 hours
and surface loading rates of 400 to 900 gpd/sf are recommended.

When thickening a combination of primary and waste activated
sludge, the curve shown in Figure VII - 11 can be used to predict

the sludge ccucentration expected in the underflow solids basad upon

the per cent (by weight) of the activated sludge in the mixture.
This curve follows the following equatiom:

2
7 colids = 6.43(PAS) l6011.93(PAS) + 8

where,
PAS = fraction of total solids that is due to the waste
activated sludge
- pounds of waste activated sludge
total pounds dry solids

Table VII - 7 gives recommended .design loading rates and the
expected underflow concentrations for gravity thickeners.

When thickening a cowmbination of primary and waste activated
sludge, the curve shown in Figure VII - 12 can be used to pradict
the sludge loading rate (lbs/sf/day) based upon the per cent (by
weight) of the activated sludge in the mixture.

The curve is defined by the equatiom:
L A

* PAS . (L - PAS)
3 22

SLR

VII - 48



e
£ 8
s
g ¢
@ @
e W
es
e 4
&
=
= 2
[75]
0 ; 25 50 75 100

Percent Activated Sludge In Mixture

Figure VII - 11
Gravity Thickener - Underflow Sludge Concentration .
vs Percent Activated Sludge Mixture

24

20

16

Rate

12

. Solids

loadin};
Ib/sq it/ day

25 50 75 100
Percent Activated Sludge in Mixture

Figqure VII - 12
Gravity Thickener Solids Loading Rate
vs Per Cent Activated Sludge Mixture

VII - 49




Loading % Solids

Sludge Type  Ibs/sq ft/day in Underflow
Primary 22 10
20 - 30) @ - 10
Trickling Filter 9 8
8 - 10 7 - 9
Waste Activated 4
Sludge - 4 2
a. Air ' (4 - 12) 2 - 35
b. Pure Oxygen 5
Primary + Trickling i5
Filter {12 - 26 7 - 9
Primary + ‘“aste 10 5
Activated ' {8 - 16) . 45 - 9
Activated
Physical - Chemical
a. Llime 30 | 15
b. Alum 5 15
c. lron 10 . 3.
Table VII - 7

Recommended Solids Loading
Rates for Gravity Thickeners

where,

SLR = Solids loading rate {(lbs/sf/day)
PAS = pounds of waste activated sludge
total pounds of dry solids

Basin Design.

a. Inlet - The inlet shall be designed to dissipate the inlet velocity,
to distribute the flow equally, and to prevent short circuiting.

b. Weirs - The basin shall be provided with adjustable weir plates.

¢. Scum Baffles - Effective scum baffles shall be piovided ahead of
the overflow weirs.

d. Sludge Removal - Provisions shall be made to permit continuous

sludge removal or to provide sufficient sludge storage for inter-
mittent sludge removal.

VII - 30




e. Skimming Requirements and Controls - Effective scum collection and
removal facilities shall be provided ahead of the outlet weirs on
all thickeners.

The equipment shall be automatic and shall discharge to a sludge
well for pumping to sludge disposal.

f. Mechanical Equipment - Thickener equipment is either of the scraper
type or suction type. Thickener mechanisms with pickets are pre-
ferred over mechanisms without pickets. Tip speeds should not
exceed 7 fpm.

g. Safety Controls -~ All thickener basins shall be provided with easy
access for maintenance. Operator safety shall be assured by instal-
lation of stairways, walkways, handrails, etc.

The thickener mechanism shall be provided with adequate safety
mechanisms to prevent drive failure or overloading.

h. Depth - Thickeners should be designed with a minimum side water
depth of 10 feet. A side water depth of 14 feet is preferred:

I. PHYSICAL CHEMICAL TREATMENT.

Physical chemical treatment is employed where the effluent stream requires
a limitation of nutrients (phosphorous and nitrogen) and, thus, requires a
reduction of the constituents prior to final effluent discharge.

The major advantages of physical chemical treatment include:

(1) The physical chemical treatment systems have the capability of producing
treatment efficiencies well in excess of those of bioclogical systems.

(2) The present suggested physical and chemical processes are generally
controllable and lend themselves to automation.

(3) - The physical chemical treatment systems are not typically subject to
process failure due to unexpected waste loads of biologically toxic materials.

(4) The physical chemical treatment systems require less land area than
biological systems.

Disadvantages of physical chemical treatment include:

(1) The quantity of sludge produced is much greater than with conventional
processes.

(2) Processes employing iron and/or alum result in large amounts of ions
being (chloride or sulfates) added to the wastewater.

(3) The physical chemical treatment process is limited in its ability to

remove colloidal and nonadsorbable organics, and soluble organic phosphorous and
nitrogen.